
STATE OF INDIANA 
 

INDIANA UTILITY REGULATORY COMMISSION 
 
 
PETITION OF THE CITY OF EVANSVILLE,  
INDIANA, FOR AUTHORITY TO ISSUE  
BONDS, NOTES, OR OTHER OBLIGATIONS,  
FOR AUTHORITY TO INCREASE ITS RATES  
AND CHARGES FOR WATER SERVICE, AND  
FOR APPROVAL OF NEW SCHEDULES OF  
WATER RATES AND CHARGES. 

 

) 
) 
) 
) 
) 
) 
) 
 

CAUSE NO. 45545 
                             
 

 
PUBLIC’S EXHIBIT NO. 4 

 
TESTIMONY OF JAMES T. PARKS 

 
ON BEHALF OF 

 
THE INDIANA OFFICE OF UTILITY CONSUMER COUNSELOR 

 
SEPTEMBER 3, 2021 

 
 
 

 
                  Respectfully submitted 
 

                                                INDIANA OFFICE OF UTILITY CONSUMER COUNSELOR               
[...]
Public’s Exhibit No. 4 
Cause No. 45545 

Page 44 of 50 

thereof.  To the extent planned projects, including water main replacement and 1 

relocation projects, are completed for less than the estimates included in 2 

Petitioner’s cases-in-chief under Cause Nos. 44760, 45073, and 45545, Petitioner 3 

should use the savings in a prudent manner toward completion of only other 4 

needed water main replacement projects identified in Petitioner’s prioritized water 5 

main replacement program at the discretion of Petitioner. 6 

Q: Does this conclude your testimony? 7 
A: Yes.  8 



Public’s Exhibit No. 4 
Cause No. 45545 

Page 45 of 50 

Appendix A 

Q: Please describe your educational background and experience. 1 
A: In 1980 I graduated from Purdue University, where I received a Bachelor of 2 

Science degree in Civil Engineering, specializing in Environmental Engineering. I 3 

then worked two years with Peace Corps / Honduras as a municipal engineer on 4 

self-help rural water supply and sanitation projects funded by the U.S. Agency for 5 

International Development (U.S. AID). In 1984 I earned a Master of Science 6 

degree in Civil Engineering (Environmental) from Purdue University. I have been 7 

a Registered Professional Engineer in Indiana since 1986. In 1984, I accepted an 8 

engineering position with Purdue University, and was assigned to work as a 9 

process engineer with the Indianapolis Department of Public Works (“DPW”) at 10 

the City’s Advanced Wastewater Treatment Plants. I left Purdue and subsequently 11 

worked for engineering consulting firms, first as a Project Engineer for Process 12 

Engineering Group of Indianapolis and then as a Project Manager for the 13 

consulting firm HNTB in Indianapolis. In 1999, I returned to DPW as a Project 14 

Engineer working on planning projects, permitting, compliance monitoring, 15 

wastewater treatment plant upgrades, and combined sewer overflow control 16 

projects. 17 

Q: What are the duties and responsibilities of your current position? 18 
A: My duties include evaluating the condition, operation, maintenance, expansion, 19 

and replacement of water and wastewater facilities at utilities subject to Indiana 20 

Utility Regulatory Commission (“Commission”) jurisdiction. 21 

Q: Have you previously testified before the Commission? 22 
A: Yes.  23 



Public’s Exhibit No. 4 
Cause No. 45545 

Page 46 of 50 

 

Appendix B - List of Attachments 

Attachment JTP-1 Petitioner’s responses to Data Requests 3-15 to 3-18 pertaining to 
annual growth assumptions used to estimate 2050 water demands 
for each customer class 

Attachment JTP-2 Excerpts on demographics, housing, and utilities from the 
Evansville-Vanderburgh County Comprehensive Plan, 2015-2035, 
Evansville-Vanderburgh County Area Plan Commission, June 27, 
2016 

Attachment JTP-3 Petitioner’s response to Data Requests under Cause Nos. 44760 
and 45073 pertaining to the status of the proposed groundwater 
treatment plant 

Attachment JTP-4 Cost estimate classification matrix - AACE International 

Attachment JTP-5 Petitioner’s responses to DR 17-6 and DR 17-10 regarding cost 
support for the new treatment plant 

Attachment JTP-6 Scope of Services from AECOM’s Engineering Services Contract, 
August 20, 2019 

Attachment JTP-7 Comparisons of WTPAFP and PER Cost Estimates 

Attachment JTP-8 Indiana Finance Authority Drinking Water State Revolving Fund 
(“DWSRF”) 2022 1st Quarter Project Priority List, July 19, 2021 

Attachment JTP-9 Intake cost estimates 

Attachment JTP-10 High Service Pump Station #4 cost estimates 

Attachment JTP-11 Property Record Card (“PRC”) for the Evansville Levee Authority 
and Evansville Street Maintenance Department garage 

Attachment JTP-12 Aerial photos of the existing Evansville Street Maintenance 
Department garage site. 

Attachment JTP-13 Photographs of the Evansville Street Maintenance Department 
garage taken during the OUCC’s July 21, 2021 site visit showing 
the conditions of the garage facilities. 

Attachment JTP-14 Water Department report regarding water mains 

  



Public’s Exhibit No. 4 
Cause No. 45545 

Page 47 of 50 

Appendix C – Description of the Evansville Water System  

Q: What are Petitioner’s characteristics? 1 
A: Petitioner currently owns and operates plant and equipment for the production, 2 

transmission and delivery of potable water to the public in and around the City of 3 

Evansville in Vanderburgh County, Indiana and to three wholesale water 4 

customers; Gibson Water, Inc., German Township Water District, and the Town 5 

of Elberfeld (two connections). Petitioner’s system is connected to but does 6 

currently sell water to the Newburgh, IN operations of Indiana-American. 7 

Evansville also provides public and private fire protection service and has 8 

approximately 6,000 fire hydrants. The municipally owned Evansville Water and 9 

Sewer Utility operates as a City Department under the Water and Sewer Utility 10 

Board oversight. The five Board members are appointed by the Mayor of 11 

Evansville. Evansville provided water service in 2020 to 63,473 customers75 12 

representing an estimated population of 162,000, including residents in German 13 

Township, Gibson County, and the Town of Elberfeld.76 Evansville’s and 14 

Vanderburgh County’s 2020 population was 117,298 and 180,136 respectively.77 15 

Evansville’s customer base has slowly grown 0.42% annually (4.3% in the last 16 

decade), but according to Utility data from its Annual Reports to the IURC, water 17 

production and water sold have been relatively flat as summarized in Table 12. 18 

 
75 At the end of 2020, Evansville’s customers included 59,605 residential, 3,495 commercial, 129 
industrial, 230 public authorities, and three wholesale customer metered accounts. 2020 Annual Report to 
the IURC, page W-1. 
76 The 2017 population served estimate reported to the Indiana Department of Environmental Management 
(“IDEM”) of 162,000 people includes up to 118,930 people in the City of Evansville (based on population 
forecasts by the Indiana Business Research Center), 650 people in Elberfeld, Indiana and 42,420 people 
located outside Evansville’s corporate limits. 
77 2020 US Census. 



Public’s Exhibit No. 4 
Cause No. 45545 

Page 48 of 50 

Table 12 – Customers, Water Pumped from Wells, and Water Sold, 2008 to 2020 

 Customers Water 
Pumped 
(MGD)78 

Water 
Sold 

(MGD) 

Non-
Revenue 
Water Year Resid. Comm. Indust. Other Total 

2008 58,242  2264 4 60,510 26.1 20.7 5.7 

2009 58,469  2249 4 60,722 22.3 18.9 3.4 

2010 58,361  2250 4 60,615 22.9 20.3 2.6 

2011 58,593  2245 4 60,842 23.7 18.9 4.8 

2012 58,880  2260 4 61,144 25.5 20.3 5.2 

2013 59,374  2274 4 61,652 21.4 18.3 3.1 

2014 58,243 3,021 89 214 61,567 22.3 18.1 4.2 

2015 58,160 3,536 102 215 62,013 22.1 18.5 3.6 

2016 58,618 3,548 104 221 62,491 23.2 17.7 5.5 

2017 58,723 3,548 121 239 62,631 22.2 17.6 4.6 

2018 58,959 3,505 132 234 62,830 22.4 17.8 4.7 

2019 59,206 3,491 139 234 63,070 20.1 16.9 3.1 

202079 59,605 3,495 129 234 63,473 17.0 14.4 2.6 

Average 2011 - 2020 62,170 21.99 17.85 4.14 
 

Q: Where does Evansville obtain its water? 1 
A: Evansville’s Water Utility has been drawing surface water from the Ohio River at 2 

approximate river mile 791.5 just upstream of downtown since the 1870s. 3 

Q: How does Evansville treat its surface water? 4 
A: The raw river water is screened at the Intake Structure to remove large debris by 5 

passing through three travelling screens and pumped via six low service pumps to 6 

treatment. The plant utilizes poly-aluminum chloride, caustic (sodium hydroxide) 7 
 

78 MGD means million gallons per day.  MG means million gallons. 
79 In response to 45545 DR 15-11 asking why 2020 Water Sold shown on the Annual Water Sold graph as 
6.011 BG/year (Mr. Baldessari’s testimony, page 34) does not agree with the 5.255 BG/year of Water Sold 
reported on Evansville’s 2020 IURC Annual report, Petitioner stated: “The information as reported on the 
2020 Annual Report does not appear to have been entered correctly. The Petitioner would need to update 
the figures provided for the 2020 Annual Report.” 



Public’s Exhibit No. 4 
Cause No. 45545 

Page 49 of 50 

for pH control, and powder activated carbon (if needed for taste and odor control) 1 

for raw water conditioning. Potassium permanganate is added to the raw water for 2 

taste and odor control, reduction of nuisance organisms, and minimization of 3 

disinfection by-products formation. Petitioner provides conventional treatment 4 

with coagulation, flocculation, primary settling, secondary settling and rapid rate 5 

gravity filtration on twenty-four (24) dual media filters (sand, and anthracite coal 6 

over a gravel base and underdrains).   7 

  The filters remove any remaining suspended solids and the filtered or 8 

finished water is then stored temporarily in three on-site clear wells (underground 9 

reservoirs with 8.5 MG total volume) before being pumped to distribution via 10 

seven high service pumps. Treatment produces an excellent finished water with 11 

low turbidity levels consistently below 0.1 NTU that averaged 0.03 NTU in 2020 12 

(range of 0.02 to 0.06 NTUs).80 Evansville does not remove iron or manganese or 13 

soften its water since Ohio River water is naturally low in hardness, iron, and 14 

manganese. Evansville reports the finished water’s average hardness in 2020 was 15 

119 parts per million.81 The finished water is also fluoridated and disinfected with 16 

chlorine gas and ammonia to form chloramines, providing residual disinfection 17 

throughout the distribution system. 18 

Q: Please describe Evansville’s finished water quality 19 
A: Evansville consistently produces excellent quality water, as documented in its 20 

Monthly Reports of Operation for the Water Treatment Plant and its Annual 21 
 

80 Nephelometric Turbidity Units – used to express turbidity levels for water cloudiness caused by particles.  
The EPA’s Surface Water Treatment Rule requires utilities using conventional filtration to have turbidity 
no higher than one NTU.  Samples for turbidity must be less than 0.3 NTU in at least 95 percent of samples 
in any month.  Evansville has monitored filtered water turbidities from each of its 24 filters since 2002. 
81 2020 Consumer Confidence Report. 



Public’s Exhibit No. 4 
Cause No. 45545 

Page 50 of 50 

Consumer Confidence Reports. Moreover, Petitioner’s monitoring reports and test 1 

results indicate compliance with the Safe Drinking Water Standards. 2 

Q: How does Evansville distribute finished water to customers? 3 
A: From the water filtration plant, finished water flows to three interconnected 4 

clearwells with a total volume of 8.5 MG and High Service Pump stations Nos. 2 5 

and 3. The seven High Service Pumps push finished water from the clearwells 6 

through several large diameter transmission mains to four pressure zones in the 7 

distribution system, six Booster Stations and eight finished water storage tanks 8 

including the buried concrete 20 MG Campground Reservoir built in 1927 and the 9 

4 MG Killian steel aboveground reservoir. Elevated water storage (and year 10 

installed) includes four 500,000-gallon tanks (Lincoln - 1967, Upper Mt. Vernon - 11 

1971, Grimm Road - 1974, and USI - 2010), one 1 MG tank (New Harmony or 12 

Darmstadt - 1974), and one 1.5 MG tank (Volkman -1999). Total storage capacity 13 

in the distribution system is 28.5 MG. Combined with the existing clearwells at 14 

the treatment plant, finished water storage capacity totals 37 MG. 15 

Q: Please describe Evansville’s transmission and distribution mains. 16 
A: Evansville’s water transmission and distribution network includes approximately 17 

1,015 miles of water mains ranging in diameter from 1-inch up to 60-inches.   18 

Water mains are primarily cast iron (45.3% or 460 miles) according to the 2016 19 

Water Master Plan. Evansville uses ductile iron and PVC pipe currently for 20 

replacement and new development mains.  Evansville reports having primarily 21 

copper service lines although it also has 1,300 lead service lines. 22 



         OUCC DR 3-15 

 

 

DATA REQUEST 

City of Evansville 

 

Cause No. 45545 
 

Information Requested: 
 
Showing calculations and inputs, please explain precisely how Evansville determined each 
of the growth estimates from page 18 of Attachment SMB-1 on:  

  
a.   City population growth rate of 1.5% per year, maintaining the same per capita 

demand through 2050.  
b.   Initial wholesale demand of 2.88 MGD with flow increase of 0.75% per year. 
c.    Initial industrial demand of 3.0 MGD with flow increase of 2.5% per year. 
d.    Initial commercial demand of 5.0 MGD and a growth rate of 2.0% per year. 
e.    Initial public authority demand of 1 MGD and growth rate of 0.25% per year. 

 
Information Provided:   
 
Initial demands were established from billing records and as presented in Table 3-5 
Attachment SMB-1.  The mathematical formula for calculating final values for demand 
or population through the 30-year period is as follows: 
 

(𝑉𝑎𝑙𝑢𝑒𝐹𝑢𝑡𝑢𝑟𝑒) = (𝑉𝑎𝑙𝑢𝑒𝑃𝑟𝑒𝑠𝑒𝑛𝑡)(1 + %𝑎𝑛𝑛𝑢𝑎𝑙 𝑔𝑟𝑜𝑤𝑡ℎ)
# 𝑜𝑓 𝑦𝑒𝑎𝑟𝑠

 
 
A further explanation of the reasoning behind the growth values are provided in the 
response to the next question. However, the noted rates specifically considered the 
following factors: 

a. City Population: Although Evansville has been experiencing decline in population 
since the 1960s, a goal of any major infrastructure project is to give the ability for the 
utility to comfortably meet demand while not providing an excessively oversized and 
expensive system. The 2016 Water Master Plan had assumed a somewhat aggressive 
growth rate, resulting in an anticipated maximum day water demand of 47 MGD by 
the year 2035 and proposing a 60 MGD facility (compared to 49 MGD by 2050 in the 
Advanced Facility Plan). As such, the proposed value being less aggressive provides 
a good balance of allowing for future growth while not spending excessive capital on 
the improvements.  
b. Wholesale Demand: This is effectively like population growth in the City’s 
service area. However, the wholesale areas have a lower population density and 
therefore assumed a lower growth rate through the planning period.  
c. Industrial Demand: This growth rate was assumed to exceed that used for 
population and reflects land currently zoned and available for industrial growth in the 
water service area. Economic and industrial downturn surrounding the 2008 recession 

OUCC Attachment JTP-1 
Cause No. 45545 

Page 1 of 5



resulted in a loss of industry, with the goal now being to encourage development of 
the available industrial parks within the City.  
d. Commercial Demand: This growth is complimented by the assumed industrial 
growth rate. Both industrial and commercial demand relate to overall economic 
growth of the area, for which Evansville has experienced an uptick in recent years.  
e. Public Authority: Given the size of the City, most of the public authority bodies 
are well established and water demand and is not expected to experience considerable 
growth through the planning period. Therefore, this rate was reduced well below the 
population growth estimate.  

 
 

  

OUCC Attachment JTP-1 
Cause No. 45545 

Page 2 of 5



         OUCC DR 3-16 

 

 

DATA REQUEST 

City of Evansville 

 

Cause No. 45545 
 

Information Requested: 
 
Please identify with relevant page numbers and provide any study, report, analysis or other 
authority used to determine each of the percentages listed in the preceding request?  
 
Information Provided:   
 
Forecasting population, land use, and water demand relies on professional opinions of 
consultants, developers, and owners / end-users. They are performed for the planning of 
infrastructure and there is no exact scientific method of determining rates of future growth 
[...]
NOTE ! This estimate represents our judgment as professionals familiar with the construction industry. 

We cannot and do not guarantee that bids will not vary from this estimate. 

New Groundwater Treatment Plant Feasibility Study 
Evansville Water and Sewer Utility 23 December 2014 



OUCC DR 2.1
Page 28 of 38

OUCC Attachment JTP-3 
Cause No. 45545 

Page 31 of 80

TABLE 3.2 
OPTION B 

CONSTRUCTION COST ESTIMATE 
OPTION B -WTP NEAR US 41NETERAN'S MEMORIAL PARKWAY 
INTERCHANGE 
PROJECT NO.: 61237-PL-001-001 PREPARED BY: SAL DATE: 

PROJECT NAME: Evansville WTP Plannina CHECKED BY: RTP DATE: 

CHECKED BY: DATE: 

PROJECT MGR.: JAT 

UNIT ESTIMATED 
QUANTITY UNIT PRICE CONS. COST 

DIVISION 2 - SITE WORK 
Erosion and sedimentation control 1 LS $5,000 $5,000 
Excavation for raw water mains 52,700 CY $50 $2,635,000 
48" DI pipe for dual raw water mains- installed 19,800 LF $400 $7,920,000 
Backfill for raw water mains 34,400 CY $35 $1,204,000 
Excavation for finished water mains 60,000 CY $50 $3,000,000 
48" DI pipe for dual finished water mains-
installed 12,900 LF $600 $7,740,000 
30" DI pipe for finished water mains-installed 16,300 LF $250 $4,075,000 
Backfill for finished water mains 40,000 CY $35 $1,400,000 

DIVISION 9 - FINISHES 
Coatings 1 LS $10,000 $10,000 

SUBTOTAL $27,989,000 

Mobilization/Demobilization 15%1 1 LS $1,400,000 $1,400,000 
Site restoration (3% of site workl 1 LS $840,000 $840,000 

SUBTOTAL $30,229,000 

Continaencv 1m 20% $6,046,000 

TOTAL $36,275,000 

NOTE ! This estimate represents our judgement as professionals familiar with the construction industry. 

We cannot and do not guarantee that bids will not vary from this estimate. 

New Groundwater Treatment Plant Feasibility Study 
Evansville Water and Sewer Utility 24 

11/24/2014 

11/24/2014 

REMARKS 

December 2014 



OUCC DR 2.1
Page 29 of 38

OUCC Attachment JTP-3 
Cause No. 45545 

Page 32 of 80

OPTION C - WTP ON EAST SIDE OF CITY 
PROJECT NO.: 61237-PL-001-001 
PROJECT NAME: Evansville WTP Planning 

PROJECT MGR.: JAT 

ITEM/ DESCRIPTION 

TABLE 3.3 
OPTION C 

CONSTRUCTION 
ESTIMATE 

PREPARED BY: SAL 
CHECKED BY: RTP 
CHECKED BY: 

UNIT 
QUANTITY UNIT PRICE 

~ 
DIVISION 2 - SITE WORK 
Erosion and sedimentation control 1 LS $5,000 
Excavation for raw water mains 47,500 CY $50 
48" DI pipe for dual raw water mains- 17,800 LF $400 
installed 
Backfill for raw water mains 31,000 CY $35 
Excavation for finished water mains 110,000 CY $50 
48" DI pipe for dual finished water mains- 24,100 LF $600 
installed 
30" DI pipe for finished water main- installed 25,000 LF $250 
Backfill for finished water mains 75,000 CY $35 

DIVISION 9 - FINISHES 
Coatings 1 LS $10,000 

SUBTOTAL 

Mobilization/Demobilization (5%) 1 LS $1,972,00 
0 

Site restoration (3% of site work) 1 LS $1,183,00 
0 

SUBTOTAL 

Continoencv 1m 20% 

TOTAL 

COST 

DATE: 11/24/2014 
DATE: 11/24/2014 
DATE: 

ESTIMATED 
CONS.COST REMARKS 

$5,000 
$2,375,000 
$7,120,000 

$1,085,000 
$5,500,000 

$14,460,000 

$6,250,000 
$2,625,000 

$10,000 

$39,430,000 

$1,972,000 

$1,183,000 

$42,585,000 

$8,517,000 

$51,102,000 

NOTE ! This estimate represents our judgement as professionals familiar with the construction industry. 
We cannot and do not guarantee that bids will not vary from this estimate. 

New Groundwater Treatment Plant Feasibility Study 
Evansville Water and Sewer Utility 25 December 2014 



OUCC DR 2.1
Page 30 of 38

OUCC Attachment JTP-3 
Cause No. 45545 

Page 33 of 80

4.1 GROUNDWATER TREATMENT PLANT DESCRIPTION AND 
PROCESS SCHEMATIC 

Raw water quality and the treatment approach are the two aspects that would be most impacted 
should Evansville change their raw water source from the Ohio River to groundwater from the 
aquifer southeast of the existing water treatment plant (WTP) site. This narrative describes the 
anticipated raw groundwater quality and the treatment facilities anticipated to efficiently treat it 
to potable water standards (following Ten States Standards). 

Raw water would be higher in iron, manganese and hardness as compared to surface water, in the 
approximate ranges tabulated in Table 4.1. 

TABLE 4.1 
RAW WATER QUALITY ESTIMATE 

Anticipated Concentrations 
Constituents Units Groundwater Sutface Water 

Hydrogen Sulfide mg/L Detectable Odor Undetectable 
Iron mg/L 2.0 - 2.5 Trace 

Manganese mg/L 0.5 - 0.8 Trace 

Hardness (as CaC03) mg/L 180 - 400 150 

The treatment processes described below are designed to produce water meeting the following 
finished water quality goals: 

• Compliance with secondary standard goals for maximum concentrations of iron 
(0.3 mg/L) and manganese (0.05 mg/L). 

• Filtered water turbidity below 0.1 NTU. 

• Stable water that will comply with the Lead and Copper Rule and minimize 
corrosion, precipitation and deposition within the water distribution system. 

• Reduction of taste and odor to the lowest acceptable level. 

• Maintaining a free chlorine residual of 1.0 mg/L through the treatment process 
and provide adequate disinfection protection in the distribution system by 
meeting the TSS standard of 1.0 to 2.0 mg/L throughout the system. 

• Maintaining minimum finished water pH of7.5. 
• Planning WTP layout and hydraulics to allow a softening process to be added in 

the future (producing finished water with hardness in the 120-150 mg/L range). 

• Providing WTP with a firm treatment capacity of 60 MGD and an onsite finished 
water storage capacity of 6 million gallons (MG), in a two-train arrangement so 
that 30 MGD can be filtered, stored and pumped with half the filters and 
clearwell out-of-service. 

The basic treatment process schematic, included as Exhibit 4-1, illustrates the primary features of a 
groundwater treatment plant applicable for the Evansville groundwater. Following metering of the 
raw water, chemical oxidation of iron and manganese with chlorine and potassium permanganate 
will result in the formation of insoluble iron and manganese hydroxides precipitates. The incoming 

New Groundwater Treatment Plant Feasibility Study 
Evansville Water and Sewer Utility 26 December 2014 



OUCC DR 2.1
Page 31 of 38

OUCC Attachment JTP-3 
Cause No. 45545 

Page 34 of 80

water will be conditioned to a pH of about 7.5 while maintaining a chlorine residual of 0.5 to 1.0 

mg/L. 

The chemically conditioned raw water will be conveyed by gravity and distributed to the filters, 
where those oxidized metals solids will be removed by adsorption and entrapment within the filter 
media. Media will consist of anthracite and sand in a deep-bed gravity arrangement with modern 
block or plate underdrain media supports. 

Ten State Standards recommend filtering rates with regard to raw water quality, pretreatment and 
filter media. The recommended range is from 2 to 4 gallons per minute per square foot of filter 

media surface (gpm/sf). In using the maximum filtering rate of 4 gpm/sf with a firm capacity of 60 
MGD (one filter out-of-service), 10 filters will be required. Each 1,200 sf filter is recommended to be 

a two-cell arrangement (with each cell 600 sf, with an approximate geometry of 20 ft by 30 ft). 

Following filtration, the water will be disinfected with chlorine and chemically conditioned with 
sodium hydroxide (for pH adjustment), hydrofluorosilic acid (for fluoridation) and a corrosion 
inhibitor, if warranted. 

Finished water will be stored in an onsite ground storage reservoir prior to the distribution to the 
Evansville system via high-service finished water pumps. The clearwell will consist of two 3 MG 
baffled compartments and interconnected with three pumping wells (two for finished water pumps 
and one for the filter backwash pumps). 

Each filter cell will be backwashed separately but sequentially ( one backwashed while the other 
cell-isolated). The maximum backwash flow rate is approximately 9,000 gpm, which represents a 
filter cell with an area of 600 sf and Ten States Standards maximum wash rate of 15 gpm/sf. The 
backwash pumps will be adjustable speed so that backwashing flow rates can be fine-tuned as the 
WTP transitions from a new to established facility, as well as adjustments for seasonal operation. 

Per Ten States Standards, the filters will have a backup backwash water supply system consisting 
of a pressure-reducing valve between the finished water pump discharge main and the backwash 
water supply header. This secondary system takes finished water going from the discharge main, 
and reduces its pressure to an acceptable level for backwashing prior to entering the filters. 

The iron and manganese residuals removed from the treated water will be collected in a two­

compartment backwash water holding tank. Residuals settled in the tank will be pumped to the 
sanitary sewer system. The spent backwash water drawn off the holding tanks will be chemically 
conditioned to eliminate its chlorine residual and filtered through a slow sand filter to reduce any 
solids, prior to being discharged to the Ohio River. 

Table 4.2 shows the cost estimate for the plant, as described. 

New Groundwater Treatment Plant Feasibility Study 
Evansville Water and Sewer Utility 27 December 2014 



OUCC DR 2.1
Page 32 of 38

OUCC Attachment JTP-3 
Cause No. 45545 

Page 35 of 80

TABLE 4.2 
GROUNDWATER TREATMENT PLANT 

COST ESTIMATE SUMMARY F'OR 60 MGD WTP 

Site Work and Residuals Pump Station 

Treatment and Chemical Building Equipment 

Treatment and Chemical Building Piping and Fittings 

Yard Piping and Fittings 

Concrete 

Building Components 

HV AC Components 

Plumbing Components 

Electrical Components 

Instrumentation and Controls 

S11BfolaI 
Mobilization and Bonds (8% of Subtotal) 

Contingency (20% of Subtotal) 

Escalation for 2 Years (6% of Total) 

New Groundwater Treatment Plant Feasibility Study 
Evansville Water and Sewer Utility 28 

$ 3,000,000 

$14,300,000 

$ 6,400,000 

$ 2,600,000 

$ 9,100,000 

$ 2,400,000 

$ 800,000 

$ 200,000 

$ 3,400,000 

$ 1,200,000 

$4~;400,000 

$ 3,500,000 

$ 8,700,000 

$ 2,600,000 

$58,000,000 

December 2014 



OUCC DR 2.1
Page 33 of 38

OUCC Attachment JTP-3 
Cause No. 45545 

Page 36 of 80

RAW WATER FROM 
COLLECTOR Vv'ELLS -., 

r~ •• :\ - .. 

FILTER INLET CHANNEL 

I!! 7 Q~ ©, i STATIC STATIC , l l MIXER 1 , i MIXER:.! 

II ~ ! • il!l~-,t 

\ ~,---+l<f-~--------' 
\ RI-WWATER \ STATIC MIXERBYPA..SS 

FLOW METER 

CHEMICAL iNJECTION KEY 

0 SODIUM HYPOCHLORITE (CHLORINE) 

Cf0 SODIUM HYDROXIDE (CAUSTIC) 

@ POTASSIUM PERMANGANATE 

(~ POLYMER (ALTER AID) 

i FILTER INFLUENT EAST DEEP BED DUAL 
MEDIA FILTER BANK 

LEGEND 
DX] 

HI 
!Xl 

v'1 

CONTROL VALVE 

BUTTERFLY VALVE 

GATE VALVE 

CHECK VALVE 

IS) 

m 

FLOW METER 

SLIDE GATE 

STATIC MIXER 

BACK\t',iASH 
VJAli::R SUPPLY 

1----------------------L---------------i;tl-t='.J------, 

$ r~ 
1

• 1 FILTEiTOWASTE 

,'--
1
-.-----:-_h~,.,.L-I -~• ~~,: 

BACKWASH 

FILTERED / WATER 
WATER ~' SUPPLY 

, FILTER 
/ INFLUENT 
I 

--'-41f-l ---,,..,J 
BACKINASH 
WASTEVVATER 

FIL TERE□ WATER FLOW 
METER & CONTROL VALVE 

/

, STATIC MIXER 
_ BYPASS 

EAST~ 
CLEARWELL 

EAST FINISHED WATER 
PUMPING WELL 

,-----------,---,---'---, 

/FLOW 

\""- ·----------1 

1-------1 
BACKWASH 

1--------------1:Br--l PUMPS-'-'~ 

BACKWASH 
,,..., PUMPING WELL ® HYDROFLUOROSILIC ACID (FLUORIDE} 

('i) CORROSION INHIBITOR 

® SODIUM B!SULFITE (DECHLORINATION) 

\i\lEST DEEP BED DUAL 
MEDIA FILTER BANK ALTERED WATER 

FLOW METER & 
CONTROL VALVE 

.'-..._ FLO\IV 

1---------) 

MNTB 

RESIDUALS 
PUMPING 
STATION------,,,, 

RESIDUALS 
TO \'\'VI/TP 

FILTERED / 
WATER __J 

BACK\.YASH 
WATER 
SUPPLY 

BACKvVASH 
WASTE.WATER 

"-- FILTER TO WASTE 

ll'--;;;sTEWATER P,OWMETER 

WEST ~ 
CLEAR'WELL 

WES1 BACKWASH 
HOLDING TANK 

l~;~~-1 

EAST BACKWASH 
HOLDING TANK 

;>,-----'---,---'---'--, 

~:ACKWASH 
RESIDUALS 
FLOW METER 

t I BACKWASH 
RESIDUALS 

I PU 

I
' DECANTING VALVE 

(TYP OF 6) 
+-r>"1-'.., 

FLOW.,,/ 

WEST FINISHED ~··----··" FINISHED WATER 
WATER PUMPING WELL PUMPS (TYP OF 6) 

FINISHED WATER r­
FLONMETER 

TO POTABLE WATER 
DISTRlBUTION SYSTEM 

SLOW SAND 
(RED WATER) 
FILTER (FUTURE} 

FILTERED 
WASTE'...VATER 
(TO OHtD RIVER) -... 

EXHIBIT 4-1 

Basic Process Schematic 
New Evansville Groundvvater Treatment Plant 



OUCC DR 2.1
Page 34 of 38

OUCC Attachment JTP-3 
Cause No. 45545 

Page 37 of 80
5.1 RECOMMENDED LOCATION AND COST SUMMARY 

As described in Section 4, the determining factor in choosing a location for the new groundwater 
treatment plant is the ability to efficiently pump water into the distribution system. With the 
difference in cost of at least $20,000,000 for finished water main design and construction, Option 
A along Waterworks Road is the recommended location for the new groundwater treatment 
plant. Exhibit 5-1 includes a basic layout for the new facilities to be located at the existing Levee 
Authority office and DPW garage site. Exhibit 5-2 provides a potential layout for the three (3) 
collector wells, raw water main and treatment facilities along with the estimated amount of land 
to be purchased or for permanent easements. 

5.2 SUMMARY OF COSTS TO COMPLETE WELL FIELD EVALUATION, WELL, 
RAW WATER MAIN, NEW GROUNDWATER TREATMENT PLANT AND 
FINISHED WATER DISTRIBUTION DESIGN AND CONSTRUCTION 

5.2.1 Well Field Evaluation 

Obtain options on approximately 40 acres to conduct exploratory test drilling program. 
Estimated cost $500 per acre, total: $20,000. 

Complete exploratory test drilling to verify subsurface conditions, collect formation and water 
samples for analysis and conduct tests to determine transmissivity. Estimated cost of $20,000 per 
location for three locations, total: $60,000. 

Conduct detailed aquifer testing to refine aquifer characteristics, predict well yield and gather 
information for final well design, including installation and test pumping of a temporary 
production well. Estimated cost: $150,000. 

Complete data analysis and final report with well design criteria. Estimated cost: $30,000. 

TOTAL ESTIMATED COST FOR WELL FIELD EVALUATION: $260,000 

5.2.2 Well Field Property Acquisition Collector Well Design and Construction 

Purchase property for wells. Approximately IO acres are required for each of 3 wells for a total of 
30 acres at $10,000 per acre. Total property cost for wells: $300,000. 

Design and construct collector wells complete with pumps, buildings, and auxiliary equipment. 
Three (3) wells at $3,000,000 each would be a total of $9,000,000. Add design, bidding, 
construction engineering and resident representative services at 20 percent of the estimated 
construction cost for a total estimated cost of $10,800,000. Cost estimate for wells provided by 
Ranney Collector Wells, a division of Layne Henry Civil. 

TOTAL ESTIMATED COST FOR PROPERTY ACQUISITION, WELL DESIGN AND 
CONSTRUCTION: $11,100,000 

New Groundwater Treatment Plant Feasibility Study 
Evansville Water and Sewer Utility 30 December 2014 



OUCC DR 2.1
Page 35 of 38

OUCC Attachment JTP-3 
Cause No. 45545 

Page 38 of 80

5.2.3 Raw Water Main from Well Field to New Water Treatment Plant 

Acquire easements to install raw water main. Estimated distance from furthest well to new plant 
site is 9,200 feet with 30-foot-wide permanent easement and 100-foot-wide temporary easement 
required. Permanent easement will require approximately 6 acres at $10,000 per acre for a total of 
$60,000. 

Design and construct new raw water main from well field to new water treatment plant. To 
provide redundancy, install dual 48-inch-diameter ductile iron mains. Estimated construction 
cost for dual 48-inch ductile iron main is $11,500,000. Add design, bidding, construction 
engineering and resident representative services at 20 percent of estimated construction cost for a 
total cost of $13,800,000. 

TOTAL ESTJMA TED COST FOR THE RAW WATER MAIN DESIGN, PROPERTY 
ACQUISITION AND CONSTRUCTION: $13,900,000 

5.2.4 New Water Treatment Plant 

Locate new plant and finished water reservoir on existing City-owned property now consisting of 